MATERIAL RECEIVING REPORT
OZ152 B.YL;,/LWC Qemheim ¢~ Purchase Order #: '25{23“:@

Job Number:
Date: 4/ 7’/ 12 Vendor: A\ )
o ' Accept <
Purchase Order Material MTR/ Heat Size Received ) Approved
Description and Item Number COC | Number Reject (nitial & date)
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Comments: Measurement Instruments Used:

EXHIBIT 10

Me}er Tool & Manufacturing, Inc.
4801 W. Southwest Highway
Ozk Lawn, IL 60453

P: 708.425.8080 F: 708.425.2612
waw.mim-inc.com sales.mimm-inc@afinst

Specialisisincryogenic,vacuumandoressuretzchinology
Rev. 10/68




“ILL YEST RERORT TA CHEN INTERNATIONAL, INC. This MTR contains 1 page {Page# 1)
c:.lstamer- ALRJAC PO#:B798731 SO#:CCGOG8 MTR#:AECL1363634.GIF
ltem:.25048144316L#1 Bundle:260136G2102C Heat#:260136G Custitern: 18608130

Pz 11

Aperam Ino:; América do Sul SA. @p@lf@m

Haad Office: Aw. Cargrdal, n* 1115, 23" Andor - Canuo » Bafo Hockzonta - MG « 50130-515 - Broza

Piant Fogn 19 da Maks, n* 5 - Ceno - TRmoiea - MG - 33180-018 - Emze

Branches: Av. Marcedsas Banz_ #* 1.420 - Distnta Indusutal - Cempings - B « 130542250 ~ Bl
Rodovin AST 853, Kon 2,2 - AN - Disoio Incustial = Cozios 4o Sul - RS - 85110-850 - Brazd

Nurnbar: 1363634
APERAM Ordar: 72008204
QUALITY CERTIFICATE Data: 20R62012
hvolco: 2070E12
Customer: Ship to:
ARCELORMITTAL-STAINLESS INTLUSA, L TA CHEN INTERNATIONAL INC
98 FLORAL AVE 5855 OBISFOQ AVENUE
NEW PROVIDENCE NJ 07974 IéONG BEACH.CA
UAa
P.ONR: 780472 [ L3€B28-S
Steal grade: AIS] 3161, Finlah: NR1 Product;  PLATE
Dimansaions: 8 35 mm x 1299 man x 2658 mm - ¢.250 In x 68,00 In x 144 |
Marka:
Chemical compusition
c Mn Si P Cr NE Mo N Tl Cu Co Cu
Heat nr. . - - - " s - = .
% % Ya “h T Y Yo s PPN e F % Yo
2601366 8,020 § 1,32 ] 0,450 ] 0,034 | 0,002 | 16,93 ] 10,05 ] 2,046 | 289 [0,0030}0,0004§ 0,172 | 0,0904
Resuita
2601368G2108C 260138G2t04C 280135G2104C 2E0138G2105C 280138G2102C 2EQ0136G2102C
TastVerlable Unlt —
H T H 7 H T H T H T H ¥
Tanslia Slrength KSi B6,15 86,15 86,15 86,15 86.15 86.15
Yisld Strength 0.2% KS1 53,66 51.66 33,66 53,66 33,65 53,66
Efongalion 2* % $3,00 53,00 53,00 53,60 53,00 53,00
Grain Size 08/08 08/08 08/08 08/08 GR/08 08/08
Havdness RB HRB 86,63 86,63 B6.63 86,63 86,63 B6,63 85,63 86,63 86,63 86,63 86,63 86,63
INet Welght .8 29320 2.9320 2.9320 2.9320 2.9920 2.9320
Gross Weight LB 3.0640 3.0640 3.0640 3.0640 3.0640 3.0640
Haat & Lot IdantHication (12 M.} Ok
8urface quality ! dimensiona: Ok
Hoat treatmont: Minimun Solution aaneal temp 1900 F
Standards: ASME SA480/SAISOM 1D NACE MRO103 03 ASTM A240/AZ40M 10B
ASTM A4BVA4BOM LIB ASME $A240/5A240M 10 DIN EN 1020431 05
SAE AMS 5507F 02 06 - DIN 30049 92 SAE AMS 5524X 03
ANSINAC MRO175 (ISO) 09
Remarks: MADE IN BRAZIL// COUNTRY OF ORIGIN: "BRAZIL" // COUNTRY OF MANUFACTURE: "BRAZI
L" /& NO WELD REPAIRS # DUAL CERTIFICATE AlIS1 316/AIS1 3161 /#// ASTM A262
PRACTICEE
B) Fraa from marcury contamingtian.
b) Material free of conlamination from radioactivity. {(Guarantze while stored undsr responsibitity of Aparam Inox América do Sul S.AL).
¢) Cartity that the resulls above are comect and In ace. with the specifications or accepled concassion.
d) Quality rnanagement sysiem cartifiad sc¢c 10 standard 1ISO 9001 - Certllicate ABS QE N° 30071
e} Quality management systerm cartified 2e¢ 10 standard ISDITS 16949 - Cadtificate ABS QE N° 38324,
N Ervironimental management system cortifisd ace to standerd ISO 14001 - Cortificata AQS QE N° 65889,
aXzoumiry of Melt: Bregil Country of manufacture: Brazil
Aperarmn MdaH Armarion
RECEIVED at
Alro Pottéerviie
ALRO STEELMETAL

JEN2H2013

L v

846484

o 0 1 #3473 00

. QOB 2 A3 oo smGLCB
ITEM : 07-0/




LL TEST REFORT TA CHEN INTERNATIONAL, INC. This MTR contains 1 page (Page# 1)

Customer; ALRJAC PO#:8B798731 SO#:CCGO06B MTR#:AECL1363634.GIF
Ttam:. 250481443161 #1 Bundle:260136G2102C Heat#:260136G Custitem: 18608130
Mg
Pt
Aperam Tnox América do Sul S.A. @ij@lf e
Hewd Gtfion: Av. Cosandal, a* £115, 23* Apdur - Conlro » Bolo Hoazonta - MG - 30130-855 - Beazl)
PHIFT P 14 da Maka, 155 - Ghthe - THmouen - 4G - 15360.018 - Broza
branches: Ay, Mercodss Bynz, n® 3.420 - Distitc industrial - Cameinas - 8P - 13054-150 - Srarit
Rodoviz REC 433, ®in 2,2 «» BN - Bistibs industrial « Cowlne 4o Sul - RS« 98 118856 - Baot)
Pt e
AFERAM Qrdar:
QUALITY CERTIFICATE Data: 24/08/2012
Involce: 2070E12
Customiar: Ship to:
ARCELORMITTAL STAINLESS INTL USA L TA CHEN INTERNATIONAL INC
98 FLORAL AVE 5855 OBISPO AVENUE
NEW PROVIDENCE N.J 07974 LONG BEAGH, CA
EUA EUA
PO NR: 768472/71.39826-8
Steal grade: AISH 3180 Flntsh: NRY Proguct: PLATE
Dimensions: BISmmx 1219 mm ¢ 3658 mm -0 250 ln % 4600 inx 144 }
Marka:
Chamlcal composition
Heat nr < M 51 s = Cr N o L Ti Cu Co Cu
) % % Ya o Y% Y Yo Yo PPM Yo % % k)
260138G 0,020 § 1,32 { 0,460 | 0,034 ] 0,002 § 15,63 | 16,05 | 2,046 | 299 |0,003010.0804] 0.172 | 0,0504
Results
260136021060 280136G2104C 2801_:_{6@2!010 280138GR105C 28D13EG2101C 24801 ggzwzc
TestUVartabie Linlt -
H ¥ H T H ¥ H T H T H ¥
Tensite Strangth K5I 85,15 86,15 86,15 26,5 86,15 86,15
Ylald Strangth 0.2% KSl 53,60 53,66 53,66 53,66 53,66 33,66
{Elongation 2* % 53,00 53,00 53,00 53,00 33,00 53,00
EGrain Size 0R/08 08/08 08/08 08/08 08/08 0808
$Hrisrcnoss RB HRB I 86,63 86,63 85.63 86,63 86,63 86,63 B6,63 £6,63 86,63 86,63 86,63 86,63
INet Weight LB 2.9320 2.9320 2.9320 2.9320 2.9320 2,9320
tGrous Weight 1B 3,0640 30640 3.0440 3.0640 310640 3.0640
Haat & Lot identification (M) Ok
Burfacs quallty ! dimenslons: Ok
Haat treatmant: Minimun Solution anngol tamp 1800 F
Standards: ASME SA4B0/SA48DM 10 NACE MR0103 03 ASTM AZ4Q/AZ40M 10B
ASTM A4BVA4B0M 118 ASME SA240/SA240M 10 DIN EN {02043 1 05
SAE AMS SS07F 02 06 DN 50049 92 SAE AMS $524K 03
ANSUNAC MROLTS (ISO) GO
Remarks: MADE [N BRAZILY COUNTRY OF ORIGIN: "BRAZIL" // COUNTRY OF MANUFACTURE: "BRAZI
LU 2 NO WELD REPAIRS A/ DUAL CERTIFICATE AISY 316/AISE 3181 /17 ASTM A262
PRACTICEE
a} Free from mercusy cantamination,
) Matarial fres of cantaminatien fram racicactvity. (Suarantoe while atorad unduer rasponsibility of Aparam fnex América do 8ul S.A.),
¢) Carlify that the resulls sbove are comoct and In acc, with the apecifications or accepted concesslon,
d} Quality management system cortifiad ace to standard 130 8001 - Cedificale ABS QE N* 30071,
&) Quality mynagemont systam caified Acs W slandard 1ISO/TS 16949 - Cortificats ABS OE N° 38324,
f) Environmanital mansgement system cerlified ace to standard 1SQ 14001 - Cartificate ABS QE N° Q59089
a¥Cauniry of Meil: Brezil Counlry ¢f manulacture! Braxzil
RECEIVED at
Alro Potterville
e ALRO STEELMETAL

NIRRT s

846484

P.O.¢ 023123 %
A122 mne: ELE
ITEM :_ 04-0l




PHOENIX TUBE COMPANY,INC,

Manufacturer of Stainless Ornamental and Structurat Tubing

CERTIFICATION OF TEST
$old To; ALRQ GROUP Ship To:
5859 ALRO PARK DRIVE
517-645.9900 FOR APPT
POTTERVILLE MI 48876
USA
CUSTOMER ORDER# 8792595 Phone#
CUST REF NBR 17850105 ORDER#
DATE SHIPFED 04144143 QTY SHIPPED
BIZE 1" X 1/8" HRAP GRADE
SOURCE USA D HEAT#.
VENDOR NAS TEST REPORT#
Specification Report Date
CHEMISTRY THIS COLUMN
ASTMA276-10 ASTMA282 PRACTICEE ASTM AZ4C-11b
ASME SA276-08 COND A CORROSION OK, HRAP ASME SA240-11
ASTM A479-11 ASTM A484-11 AMLS 50500 AMEND 3
ASME SA479-C8, 52 1 ASME SA484-08 AMS 5648L & AMS 56536
QQ-5-763F COND A NO WELD REPAIR ASTM A480-11
QQ-5-7660 COND A EN 1020422 ASME SA480-10
ALRO STEEUMETALE
RTRE9364 74

ALRC GROUP

5858 ALRO PARK DRIVE
517-645-9500 FOR APPT
POTTERVILLE Mi
USA
6459800
296496
550 0
6L
D&Y
TRO10584
08/28/12

48376

Ext:

NOWELD BAR

TYPE 316L/316 DUAL CERTIFIED
LUINS# 31600/ 31603

ASTM Ag66-10

NACE MRO175/01 / MRO103

RECEIVED at
Alro Pottervilie

JAN 24 2013

by

MERCURY IS NOT USED BY US AS AN ALLOYING MATERIAL NOR 1S METALLIC MERCURY HANDLED IN THE VINCITY
OF OUR PROCESSING LINES WE ARE NOT PRESENTLY AWARE OF AMY MERCURY CONTAMINATION
MATER!AL HAS BEEN HEATED TQ A MINIMUM OF 1900 DEG F AND 1S SUBSEQUENTLY COOLED
RAPIDLY TO PREVENT CARBIDE PRECIPITATION

Chemical Analysis

c MN P s St CR NI MO cu co N2 Tl
022 153 031 001 28 16 84 1008 206 38 0 05 0
Physical Analysis
YIELD TENSILE QTHER
Hardnass PSI MPA PSH MPA Percent EL Parcent RA
‘ RB 82 42280 ¢ 30050 ] 52 62

THE CHEMICAL ANALYSES ARE CORRECT AS CONTAINED IN OUR CORPORATE RECORDS
PHYSICAL PROPERTIES ARE DETERMINED WHILE MATERIAL 1S IN STRIP FORM
Melted & Manufactured In the USA FAR BAA complias, DFARS BAA complies, FAR TAA complies

Soe s

1185 WIN DR BETHLEHEM PA 18017 - (610) B865-5337

CERTIFIED BY
FAX NUMBER
P.O& 1 23,2309 ,
JOB :MZ—ENGL@’_E’

ITEM : & ol

610-865-4073




NASY NORTH AMERICAN

METALLURGICAL TEST REPORT

6870 Highway 42 East

Ghent, KY 41045-9615
STAINLESS (502) 347.6000
..l’. Mall To: W.EHU Tot
Cortificate: 726286 04 05 vmoaws SERVICE CENTER ALRO METALS SERVICE CENTER Date: 4/05/2012 Page: 2
Customer:0570 077  Igooguncuccr avewve 16881 SEERWOOD AVESUR Stael: 316/316L
DETROIT, MI 48234 DETROIT, MI 48334 )
Finigh: HRAP

Your Order: 8249485 NAS Orxder:

AN 0512712 04 Corrosion: ASTM AZ62/02aE; 1B0Bend-OK

PRODUCT DESCRIPTIQNG

STATNLESS STEEL PLATE, HRA®; UNS 31600/31603

ASTM A240/31b,Ad80/11b,A666/10: ASME SA240/11a,5A480/11a, SA666/11a
CHEM ONLY ON FOLLOWING ASTM: A276/10,A479/11,A4B4/11,R312/31
CHEM ONLY ON FOLLOWING ASME: SA312/11,Sad79/11

AMS 5507F/5524L X MRK;

NACE MRO175/IS0 15156-3:32003 A,
MIN. SOLUTION ANNEAL TEMF 1800F,

MRO103/07; QQS766D-A X MAG PERM
WATEH QUENCHED

REMAREKS::

Mat’l is Free of Mercury Contamination. No weld repairs.
EN 1020412004 3.1; QQS763F Cond A; RoHS Compliant
Material is Free of Radioactiva Contamination

HAS Steel Making Process: EAF, AOD, & Cont. Casting
Product Mfg.by a Quality Mgt.Sya. in Conf. w/ISO 5001
*Melted & Manufactured in the USA; Mat’l is DFARs Compliant

_‘ Product ID # Coil # Thickneas width Weight

Piecas

* 05B9F8 ADA 1.7500

_r 05BOFS ADA €C.0Q000 3,710

120.00 5 b3

S

CHEMICAL ANALYSIS CM(Country of Malt) ES{Spain} US(United States) ZA(South Africa) JP(Japan)
HEAT o [+] CR cu M MO N NI P 8
BIFQ us L0158  16.5470 .5270 1.5150 2.0005 L0464  10.0005 .0370 . 0010
8T
L3325
. 7
MECHANICAYL PROPERTIES
w .w urs .3% Y8 ELONG Hard R of A
Product ID # Coll # e r KSIT RII L1 RB %
N
O0SRSF8 ADA 05BSF8 ADA FT 86.75 45.62 61.98 76.00 67.17 @
ALRO STEEL/METAL
RTBB427154
-

NAS hereby certifies that the analysis on this certification is correct and the

matertal meets the specifications stated.

ERIC HESS 4/05/2012

Technical Dept. Mgr.

PO s_:j 3 23 ~oo

ENG: L4

At
-0l

Jon
rem



MATERIAL RECEIVING REPORT

Job Number: 0?[32_

By: :XQQ Q Purchase Order #: 3127500

Date: é)/ 4'/ 13

Vendor: A‘ 20 B“({Et CO(P

- Purchase Order Material
Deseription and Item Number

NITR/ Accept
T Heat Size Received
a ize Receive Reject Approved

COC | Number (initial & date)
Hold

il < ‘5]3240 (5% 20 30

3 mmm

ML |Fopa |2 A 2P

P

U

Comuptents:

Measurement Instruments Used:

BEXHIBIT 10

Meyer Tool & Manufacturing, Inc.

4501 W. Southwest Highway

Qak Lawn, IL 60453

P: 708.425.3080 F: 708.425.2612
www.mtm-inc.com sales.mim-inc@att.net. -

Snecralrstsmcr]ogemc vacuumandpressurefechnology
Rev. 10/98




MASYF NORTH AMERICAN

. 6870 Highway 42 East
METALLURGICAL TEST REPORT Ghent, KY 41045-9615
STAINLESS (502) 347-6000

Certificate: 803163 05 Nwowaﬂwwbm SERVICE CENTER %%.MME SERVICE CENTER Date: 1/17/2013 Page: 1
Customer: 0570 014 ».0. Bax 327 5855 ALRO PARX DRIVE Steel: 316L

JACKSON, MI 49204-0927 POTTERVILLE, MI 44876 o .

Finigh: HRAP

Your Order: A775365 NAS Order: AN 055068S% 01 Corropion: ASTM A262/01aE;180Bend-0KX
ERODUCT DESCRIPTIONG "REMARKS ¢

STAINLESS STEEL CONT.MILL PLATE, HRAP; UNS 31603

ASTM A240/11b,Ad480/11b,A666/10;ASME SA240/11a,8A480/11a, SAG66/11a
CHEM ONLY ON FOLLOWING ASTM: A2Z76/10,A479/11,Ad484/1%1,A312/11
CHPM ONLY ON FOLLOWING ASME: SA312/11,Sad479/11

AME S507F XMRK;

HACE MRO175/IS0 15156-3:2003 A, MRO103/07; QGS766D-A X MAG PERM
MIN. SOLUTION ANNEAL TEMF 1900F, WATER QUERCHED

Mat‘]l is Free of Mercury Contaminatjon. No weld repairs.
EN 10204:2004 3.1; RoH8 1 & 2 Compliant

Materaal is Free of Radioactive Contamination

NAS Steel Making Process: EAF, AOD, & Cont. Casting
Product Mfg.by a Quality Mgt.Sys. in Conf. w/IS0 9001
*Malted & Manufactured in the USA; Mat'l is DFARs Compliant

j Product ID #

Coil # Thickneas Widch Weight  -——crauaa Length=--—--- Mark Pieces EDP &
ruaqwqw " G2FQW3 D .2500 48.0000 8,230 SHEET 96.000 11 25 18608110
CHEMICAL ANALYSIS CM{(Country of Meit} ES5(Spain) LS(Unitad States) ZA(South Africa) JP{Japan) Chemical analyeis per ASTM A751/08
HEAT cM cC % CR % CcU % MM % MO X N % NI % P % g %
rOW3 us -0249  16.99000 .4235 1.4495 2.0213% .0418  10.0600 .D300 .0010
SI %
.4085
— )
MECHANICAL PROPERTIES
[~ i a R
o i UTS .2% YS ELONG Hazd Tail
Product ID # Coil # c r K=ST KSI x-2" RB Hard ——— . .
_ RECEIVED at
DD7379 D2FOW3 D FT 89.92 46.65 50,21 84.00 84,00 _ Alro Potterville
ALRO STEEL/METAL )
égrgggggéggggg L ﬁ
RTAES36685
\— y
NAS hereby certifies that the analysis on this certification 13 correct. Based upon the results and the accuracy Technical “U\\\H\ e
of the 1est methods used, the material meets the specifications stated. These results relate only to the items Dept., Mgr. \&\Nl\l
‘tested and this report cannot be reproduced, except in its entirety, without the written approval of NAS,

ERIC HESS 1/17/2013

P.O# ¢ 0231Z3 _

joB : 2)37% Wl ENG: €8

©07-61 *

ITEM :



METAL SPINNING

Metal Spinnin

Phone 773-685-2800 * Fax 773-685-4328 Phone 773-685-4700 * Fax 773-685-8053
4351 N Normandy Ave * Chicago, IL 60634

Inspection Report

Date 06/03/13 No. of Pcs. 2
Customer Meyer Tool & Manufactu Part No. 02132-07-01A
PO No. 023126-00 Revision none

height hoie od

3.4328 24983 21.6785

3.4250 2.4977 21.6877

Nl
o Y e Y S T e S L S B ] R I B S S

Range 3.4328 2.4983 | 21.6877

3.4250 2.4977 21.6785

Average 3.42892 2.49804 21.68310

Print Dim. 3.4000 2.5000 21.6700
Tol. Max 0.0300 0.0300 0.0300
Tol. Min 0.0300 0.0300 0.0300
Inst. Used cmm cmm cmm

Inspector juan .A.




MATERIAL RECEIVING REPORT
Purchase Order #: 23 ,29-00

Job Number: 2Z/5.2 -0/ By: 2%
-/
Date: ﬁS’ - S-] 3 Vendor: i< sgw /é’g“f/f’ﬂ //“U/s:dé PE Tl
Accept
Purchase Order Material MTR/ Heat Size Received . Approved
Description and Item Number COC | Number Reject (Initial & date)
Hold
3’/( L35 SRA7G 7457 0. D, fogenodig _ 7 X 297
LA y | 228 X &
AP Ly drem 05-0; 727 £721 71 ‘ ’ ﬂ(
5/54,5 A3 SHLs TebE 757 ¥ TS wmy] 7S X058 £
LI0"_THEM _pbO/ e 7680703 « |, /x 7

JiLES SAUI SMEE Tuke JS7a D [ py | [ 280D, (V
L (88w x 12712 pem gb- 03 WxIE3Y) ka2’ X

A _ W
)
L e
Comments: Measurement lustruments Used: /4 2 JIER)ore
dg AT -
7
EXHIBIT 10

Meyer Tool & Manufacturing, Inc.

4501 W, Southwest Highway

Qak Lawn, IL 60453

P: 708.425.9080 F: 708.425.2612

: www.ntm-inc.com sales mim-inc@att nat
Saec:ahstsmcr;ogemc vacuumandpressurefechnology

Rev. 10/93



Custorier Name

Customer PO# Shipper No Heat Number

Mever Tooi & Mfg., Inc

023124-00 79006 E121749

o

Certificate of Test

$.258AT BiZ1T4AG ORDBR 630068/ 18 BOIL 270528 * CRATIFICATICN * 91/04/13

Qumf-iumpu Staintesz Aar. Inc. g
I3 Crenshoss Pivey. .
Rihtnarg SC 22779 4 (it

SHIP 10:
COPPER AND BRASS SALED
8001 THYSSENKRUPP PARKWAY

HORTHEOOD 436180000
e P YOBR ORDFR 14 f)‘.\frg ———————————————————————————————————

5400163620 1/04/13 CUSTH 06316001 cus? ’1&&#53&!‘)004’?8
e o i e ot ! o i 71 e i oSy e o ITE}.’E DESCRIPTION At e s A e - P
GRADE 316L/31%6 $hip Condition CONDA
Size 316L RND CFA CONDA 1.2500 » 144.800 RL
Cotntry of Melt: URNITED KINGDOM Countxv of Mig,: UNITED STATES

NAFTA Countiy of Origin is Country of i!elt

No weld repaix
Free of mersury contamination, Free of radiation contamination . .
Mo WEEE relovani substances; Meets EU electrical ROHS R S
Total Bundles 1 Total Weight 2174

WO 2038181 pBundles; IA
.................................... BPECIFICATIONSD # e o mm m o s o s s e o e

MFEG TO FINISUED BAR IN 1‘HE§ USA FROM BILLETS 1MPORTEDR U“iI'PI“II‘) KIP\E{\!DO}'S

AMS 5648L, 56531 SAE AMS-QR-5~7
ASME Ad?? BO-E 10 A1l ASTM Al82 12
ASUM ATE2 10 Practics AJE BA3TH K276 10
ASTM A479/A4794 11 ASTH Ad84d 11
ASTH B112 8¢ DIN S0049/8% 10204 Tyvpe 3. 1
DEARS 252,225, 7009 10/4/11 Federal agea =G 50
Copper & Brass 316L MAXX MACHE MRO175-09, mid—xad nard
4
T s e s o e e HE(‘HANILAL & OTHER TESTS o vmmmmmw s e e
Hardness as shipped 170 HB ‘
Hardneas as shippod { 85 HRB )
: Hardness as testdd o0 B~
Grain size . 9.0 Fonsile strength, KST {MPa} 88,5 { 810)
Hicro oK §.2% Yield Strngih, KSI {MPa) a7 [ 274;
Intergranular corrosion OK
Blongation 3 in 4D 5t 5
raduction of area % 75 2
T ey m e mm e o= CHEMIEZAL COMPOSITION — o m—— v mmm i m e e et e
Carbon {C ) 019 Manganese - {Mn} 1. 080
Phosphorus (P } L0372 Sulphur {3 ) 326
Silicon (51} 430 Chromium {Cx) 16.800
Nickel ENJ‘.% 10 %%g Colfalt éCD} 2 f?)l}é N 2 o
Copper Cu . Holy Mo} 040 o [ e
Nitrogen N 980 Columbium (Ch} L0172 p-ﬁ-# H 23} : V o
Titanium {13} 002 Aluminum {AL;} ”Gﬁg
Tin {Sn} . 008 Boron (B} .00 {Ik’
Tantalum {Ta) 003 Vanadium fv } .050 JOB : 2/‘3,2 i ENG:_ ED
Iupgaé&_am LA .854 040
Columbiums — !
Tantalum (Cht+la) 020 TERS : 9’ @/
Iron {Fa} Balance e
Helt Practice BAR
Rafining PBractice AOD
-

pe~long Ferrite

Knowingly § willfully fa151fylng or cencealing a material act on this form,
or making false, fletitious or fraudulent statements ok reprasentations.
herein could constituts a feleony punishable under federal statutes,

e horeby certify that the test results shewn in this report are correct and
accurate as contained in the records of the company and ars in compliance
with the specifications, cades, and standards listed above.

M.F. Marcanio, Quality Managar

From:
cust .
DPare:
Wyt

ThyssenKrupp Materials MNA

OHLINE METALS Del; 2402283029
4483 PO: 4530 r
108.005 LB Date 01/18/2013 ; i

,ﬂﬁté



CRYSTALPALACE

SHANGHAICRYSTAL PALACE PIPE CO.LTD

MATERlAL TEST CbRT?FiCATE
1509001:2000 PED Materal CERTIFICATE (‘\Io QACOMIOSHA)

 DATE OF ISSUE: 2010215

CUSTOMER:. KASUGAI CORPORATION OF AMERICA, E\‘C.

CERTIFICATE NO, 2009-1111-C-17

P.ONQ.M 49215602

ORDER NO.:2009-11-011-C

GRADE : ASME $A213:08/ASTM AZI3/A20948 TP316716L

AS PER ASTM AZ13-08

WALL THICKNESS TOLERANCE AS PER ASTM A?.aﬁ {8

TN COMPLIANCE 10 NACE MROI75-2002

THE PURCHASE ORDER CR CONTRACT
2. THE CERIIFICATE SHALL NOT BE REPRODUCED, EXCEPT IN FULL, WITHOUT

THE WRITTEN APPROVAL OF THE COMPANY.

COMMODITY: TUBE. »
CONDITION: cow FINISE!/ SOLUTION TREATED/ PICKLED/ PLAIN END/ 0D POLISHED 240 GRIT, | HEAT NO. TGBO%G236
CHEMICAL CONTENTS (WT%)
ELEMENTS C Mn P S Si Ni Cr Mo
SPECTFICATION L0835 <200 <oMs | <003 <100 1 106~140 1 160-480 ; 200~3.00
RESULTS (LADLE) 0020 | 084 199'39 000t 045 1147 1669 267
PHYSICAL PROPERTIES
Dimensions o tems| 18 | BL N HARDNESS |  EDDY
- (uanfity BundeNo | Biees Weight o) | () |08 FLARING | FLATTENING BB CURRENT
Ob | WE | Ee P s 55| 3% TEST TEST < TEST
{inchy | Cioch) i aas N (100%)
34 | 0095 | 108858 ¢ POS.1283 | 81 346 s 1655 | 585 0K OK 74 0K
REMARKS | WE HEREBY CERTIFY THAT THE MATERIAL DESCRIBED HEREIN HAS BEEN
TRSTED AND THE TEST RESULTS ARE IN COMPLIANCE WITH THE TERMS OF

SOLUTION HEAT TREATMENT :1050°C X 1 Stmfin :
INOWELD REPAR VASPERFORMED [T Al (RISTLPALCERRECOLD
FREE FROM MERCURY CONTAMINATION r FE*
COUNTRY OF ORIGIN: CHINA m , 3 ﬁx )
WCQUNTRYOF, MELE: CHM, LL Mﬁ ’9 VROV I Qb 1Y ASSURANCE DEPARTMENT
VA
pusss 1 P.O# i 23/2%40°
‘JOB i U 32CURNG: LD,
ITEM : . 06-0f
g£206006: S008. DO'#ZLSZO oup” BY g oot Jeﬂew
IFguny 189 ON 12ddis #0O4 Jouioisnn

SWEN JOWGoIShY
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MATERIAL RECEIVING REPORT

Job Number: L2/ E7 cve/

@b/ Purchase Oxder #: S2235/A30 -0
/

Date: oY-/9-/3 Vendor: 00 g f?;rg/zg/é‘/ T
S Accept
Puarchase Order Material MTR/ Heat Size Received Reiect Approved
Description and Ifem Number COC | Number eree (initial & date)
Hold
BOYLLS [ BI3CF FEE ADC

/723"y .75

Cﬁc L33) XK. 7246 A g‘é

Comments:

Measurement Instruments Used: €&/ rsv- /é,(

SIif vosre Ter

EXHIBIT 10

Meyer Tool & Manufactuiing, Inc.

4601 W, Southwest Highway

Oak Lawn, H. 60453

P: 708.425.9080 F: 708.425.2612

www.mim-inc.com sales.mim-inc@att net

Spec:allstsmcryogemc Vacuumandpressuretechnology

Rev. 10/98




Kurt ]. Lesker

Company
Certificate of Compliance

Kurt J Lesker Company
1925 Route 51
Clairton, PA 15025
Sales Toll Free: 800.245.1656
Phone: 412.387.9200
Fax: 412.384.2745

Customer Name: Meyer Tool & Mig Inc. ~
Customer PO Number: 023129-60

Date: 4/16/2013

Document Number: CSR230681

Part Number(s}): Quantity:
F0462X000N 1.000
FO450X200NT 2.000

This document certifies that the items and quantities stated above conform to the items and quantltles stated on the

above customer PO number referenced above

Additional Comments

John C. Bumba
Customer Service Quality Administrator

Jokn C. Bamba

P.O# : ﬂ23/2¢ 6’0
JoB szzawf ENG: £(8
ITEM :__ 03 0%

PAGE 1 of 1

QAF-226 28-February-2013




Certificate of certification
This is to certify that the material referenced on the above PO and listed on the attached pick list were manufactured to the

customer's requirements or tc MDC's internal drawings

Materials used in the production of this order are certified as new and not counterfeit Any deviation to specifications has
been authorized by the customer.

MDC Vacuum Products is an IS0 9001:2008 registered company. Key elements of our fully implemented Quality
Management System inciude our Quality Manual, Quality Policy, Product Objectives, Process Measurements, Design
Capability and Validation, detailed production process travelers, Corrective / Preventive Action system, Nonconforming
Material System, Calibration, First Article / first Piece / CNC Program qualification Process, Internal Audits, and Sub-Supplier

Program.

Quality Management Contact;
MDC, VPD Hayward, CA (510) 265-3500
MDC, IS] Sarasota, FL {941) 751-2880

Return Policy:
-Unused standard catalog itemns may be returned within 30 days of the date the item was shipped,

provided the item is properly packaged and shipping charges are pre-paid

-Special order items may not be returned without specific, pre-approval from MBC.

-All returns must have a RMA number assigned by Customer Service.

-Returned items will nof be accepted if the revision has changed or the material is now obsolete
Please check with Customer Service prior to returning items

-Installed, used or damaged items are not eligible for reprocessing and will be returmned with no
credit applied

-A minimur of 25% restocking fee applies

-ltems should be returned freight prepaid as coltect shipments will not be accepted.

Note:
There will be up to a $500.00 evaluation charge for non-warranty repairs. This evaluation fee will be

credited to the repair cost if the repair is ordered.
The evaluation fee plus applicable return shipping charges will be assessed for any returned item you

elect not to repair.
A $50 fee will be applied to any returned item requested to be scrapped.

P.O.%# .@23_/ 3@:()@
JOB : 57 -c22/ ENG: L5
ITEM :_ J3-©/




Certificate of Compliance

Kurt J Lesker Company

Sales Toll Free: 800.245.1656

ompany

1925 Route 51
Clairton, PA 15025

Phone: 412.387.9200
Fax: 412.384.2745

Customer Name: Meysr Tool & Mig Inc.

Customer PO Number: 023291-00

Date: 5/28/2013

Part Number(s}:

Document Number: CSR235567

Quantity:

F0462X250N

1.000

This document certifies that the items and qda'ntitie_s' stated above conform to the items and quantities stated on the

above customer PO number referenced above.

Additional Comments:

John C. Bumba

Customer Service Quality Administrator

Vokn C. Bunba

PO z2321|

JOB :. ;9.\32'_ ENG: S5
ITEM :__ ©3-014

PAGE 1 of 1 QAF-226 28-February-2013




MATERIAL RECEIVING REPORT

Job Number: 0 </ 33X -000/ - By: panis f«{cibmgfj//}"mchase Order#: 23/A3-g5

Date: é[/ 3 /3 Yendor: A //g(j Ssecd [’gﬁl LA2A T )
< Accept L
Purchase Order Material MTR/ Heat Size Received . Approved
Description and Item Number COC | Number Reject (initial & date)
Hold
3L S SARID 357 0Mre 197« 184 1ASO0% Jgivig” |
~,

TrEM /OO Mrr | fFew3 A @g
6L S5 SAZH0 1 AST PTE 397K 3Y* F 2507, 2y A \/

ZrcH 03-0/ MR | Fewl ' §V
}
Comments: Measurement Instruments Used:

EXHIBIT 10

IMeyer Tool & Manufacturing, Inc.
4501 W. Southwest Highway
Qak Lawn, IL. 60453
P:708.425.8080 F: 708.425.2612
- www.mim-ine.com sales.mim-inc@aft net .

Snecrafls;smcz;ogﬂntc vacuumrandpraessuretechnology
Rav. 10/98
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Phone 773-685-2800 * Fax 773-685-4328
4351 N. Normandy Ave * Chicago, IL 60634

Phone 773-685-4700 * Fax 773-685-8053

Inspection Report

Date 05/31/13 No. of Pcs. 1
Customer Meyer Tool & Mfg. Part No. 02312-08-01A
PO No. 023126-00 Revision none
flange hole height
1 15.3694 2.5052 3.1250
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
Range 15.3694 2.5052 3.1250
15.3694 2.5052 3.1250
Average 15.36940 2.50520 3.12500
Print Dim. 15.3700 2.5000 3.1460
Tol. Max 0.0300 0.0300 0.0300
Tol. Min 0.0300 0.0300 0.0300
inst. Used cmm cmm cmm

- inspector juan .A.
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Phone 773-685-2800 * Fax 773-685-4328

Metal:Spinainge =00

Phone 773-685-4700 * Fax 773-685-8053

4351 N. Normandy Ave * Chicago, IL 60634

inspection Report

Date 05/31/13 No. of Pcs, 1
Customer Meyer Tool & Mig. Part No. 02312-10-01A
PO No. 023126-00 Revision none
flange hole height
1 13.7500 2.5100 2.2840
2
3
4
5
B
7
8
9
10
11
12
13
14
15
16
17
18
19
20
Range 13.7500 2.5100 2.2840
413.7500 2.5100 2.2840
Average 13.75000 2.51000 2.28400
Print Dim., 13.7500 2.5000 2.2400
Tol. Max 0.0300 0.0300 0.0300
Tol. Min 0.0300 0.0300 0.0300
inst. Used cmm cmm cmm

Inspector juan . A.
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PHOENIX TUBE COMPANY,INC.

Manufacturer of Stainless Ornamental and Structural Tubing
CERTIFICATION OF TEST
Ship To: ALRO GROUP

5859 ALRO PARK DRIVE
§17-845-9900 FOR APPT

POTTERVILLE
Usa

6459900
206496

Phone#
ORDER#
Q7Y SHIPPED 5800
GRADE 316L
HEAT#. D5&Y1
TESTREPORT# TR0O10554

Report Date  08/28/12

Ml 48876

Ext:

NOWELD BAR

Sold To: ALRC GROUP
5859 ALRO PARK DRIVE
517-645-9800 FOR APPT
POTTERVILLE Ml 48876
USA
CUSTOMER ORDER# 8792585
CUST REF NBR 17850105
DATE SHIPPED 0471413
SIZE 1" X 1/8" HRAP
SOURCE USA D
VENDOR NAS
Specificalion

CHEMISTRY THIS COLUMN

ASTM A2756-10 ASTMAZ262, PRACTICEE

ASME SA276-08 COND A CORROSION OK HRAP

ASTM A479-11 ASTM A484-11

ASME SA479-08, 521 ASME SA484-08

QQ-S-763F, COND A NO WELD REPAIR

QQ-8-7660 COND A EN 10204 22

ALRO STEEL/METAL

RT@a

WAL A

936474

ASTMA240-11b

ASME SA240-11

MILS 50590 AMEND 3
AMS 56481 & AMS 5653G
ASTM A480-11

ASME SA480-10

TYPE 316L/316 DUAL CERTIFIED
UNS# 31600/ 31603

ASTM ABEB-10

NACE MR0175/01 / MRD103

RECEIVED at
Alro Potterviile

JAN 2 4 2013

by

MERCURY IS NOT USED BY US AS AN ALLOYING MATERIAL NOR IS METALLIC MERCURY HANDLED N THE VINCITY
OF QUR PROCESSING LINES WE ARE NOT PRESENTLY AWARE OF ANY MERCURY CONTAMINATION
MATERIAL HAS BEEN HEATED TO A MINIMUM OF 1900 DEG F AND IS SUBSEQUENTLY COOLED
RAPIDLY TO PREVENT CARBIDE PRECIPITATION

Chemical Analysis

c MN P s Sl CR Nt MO cu co N2 m
022 183 031 001 28 16 84 1008 208 39 0 1] 1]
Physical Analysls
YIELD TENSILE OTHER
Hardness PSI MPA PSi MPA Percent EL Percent RA
RB 82 42290 1] 90090 0 52 62

THE CHEMICAL ANALYSES ARE CORRECT AS CONTAINED IN OUR CORPORATE RECORDS
PHYSICAL PROPERTIES ARE DETERMINED WHILE MATERIAL IS IN STRIP FORM
Melted & Manufactured In the USA FAR BAA complies, DFARS BAA complies, FAR TAA complies

CERTIFIED BY

1185 WIN DR ,BETHLEHEM, PA , 18017 - (610) 865-5337

FAX NUMBER

610-865-4073

P.O.# :
JOB
ITEN

s
)
TJ
%

S
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2 AT Llegheny Certificate of Test e
4\ Lud um _ |Scephen ¥olff - Dlrocter, Col e Cunlity
Mii! Information Customer Information
Corl  n107223-00 TA CHEN INTERNATIONAL, INC
500 Groon Streat Numbar Name !
Washington, PA 15304 Salss  50-072-064 PO 137318
Set pug-05-2012 | RO 3u1-06-2012
Sold TA CHEN INTERNATIONAL, INC Ship TA CHEN INTERNATIONAL INC
to: 5855 OBISPO AVENUE ta: 9525 WALLISVILLE ROAD
LONG BEACH, CA 90805 HOUSTON, TX 77013
Material Information
"ATI 316/316L" STAINLESS STEEL
PMP HOT ROLLED PLATE ANNEALED* PICKLED COMMERCIAL CUT EDGE
ASTM-A-240-12 ASME-SA-240 ED 2010
AMS 5524L AMS 5507G
UNS $31600 UNS 531603
Piece Information
Gauge Width Length Tatal
Wit
Fes {in) () {in) Heat# | Ploca ID | Sectlon ki ! Lot# (Isa)
ttom: 002 Custid: .25096240316L#1/AT Govt-Contract #: Govt-DO-Rating:
Cust-Jab: ScheduleB:
1 | .2500] 96.0000[240.0000 [837686  |Aa66736 [ - | 414232 ] 1786
Chemistry Testing
. R Requirements Finat Heal Analysals
Min Max 837686 Loc
C —— .030 016 BN
MN ——— 2.00 1.43 B8N
P ——— .040 031 BN
s -— .030 < 001 BN
sI ——— .75 .43 BN
CR [16.00 }[18.00 16.32 BN
NI {10.00 [14.00 10.15 BN
MO 2.00 3.00 2.08 BN
cu -—= .75 .43 BN
N -—— .10 .07 BN

Allegheny Ludlum performs chemical analysis by the following techniques:
€, S by combustion/infrared; N, O, H by inert fusion/thermal conductivity;
Mn, P, 8i, C€r, Wi, Mp, Cu, Cb, Co, V, by WOXRF; Pb. Bl., Ag by GFAA,

B by 0ES; Al and T1 (»>=0,10%) hy WDXRF, ctherwise by OES

ALCTZR 43/8671012 13:30:26

Page 1 of 3

73280

P.O.# ;. “~
JOB H 2‘37- ENG: &eo
;. JTEM :_0%-0/ 10-0




L] -
.\.’%A [| flegheny Certificate of Test|  4A—3%
4\ Lud um [@rephen Welfl - Dlrector, Corporate Quxlity Assurance:
Mill Information Customer Information
Cert (1G7223-00 |Mame TA CHEN INTERNATIONAL, INC
500 Green Street Number e
Washington, PA 15301 o 50-072-064 PO L37318
St aug-05-2012 | pfQ 1ul-06-2012
Chemistry Testing
[83?686 ~ Material was produced by EF melting with ao0 refining. I
Mechanical Testing
LOT
414232
Condition: ANNEALED
Direction: TRANSVERSE
Temperatura: ROOM TEMP
Spec:
Teat Limit Onita Repult Loc
VIELD 0.2% gl 52000, TC
TENSILE psl 85500. TC
ELONGATION % 54. ™
RED OF AREA % 75. TC
HARDNESS — 170. Haw | TC

Bend test passed per periodic test requirement.

fechanical Property Requirements

Conditon; AMNEALED
Direction: TRANSVERSE
Temperature: ROOM TEMP
Spec:
Test LImit Units Min Max
YIELD 0.2% psl 30000. ---
TENSILE psl 75000. 100000.
ELONGATION % 45, -—
RED OF AREA % - =
HARONESS - - 217. Hew
Corrosion Testing
Tast1D Result Name Rmilt L\ggs Units m ur-;i;m Units | Bend Loc Requiremeants
LOT ~ | ASTM-A262 PR E STEP ° == -— --- ——— - -— |TC -—
414232
Page 2 of 3 ALCYID 0B/06/3017 11:10:25
P.O.# ; /32 B0

JoB ;N5 ENG:ECH
e 080/ [oof




%

‘\;‘:{’ATl Allegheny| Certificate of Test| . 4d=—A#

Lud um 3pephen Holfl - Director, Corperate Quality Assuraccey
Mill Information Customsr Information
Col  107223-00 | N TA CHEN INTERNATIONAL, INC
500 Graen Street "‘gﬁ;"” ame
Washington, PA 15301 e 50-072-064 PO 137318
Sem aug-05-2012 | pRO Ju1-06-2012

Certification Statements
Materia] was soluticn annealed at 1900F (103BC) mimimum for a time commensurate with thickness and
rapidly cooled with air or water.

Allegheny Ludlum dces not use mercury in the testing or production of its produccs.
Material is of usa melt and manufacture.

tio welds/weld repairs perfermed.

knowingly and willfully recording any false, ficritious or fraudulent statement or entry an this
document may be punished as a felony under Federal Statutes, including Federal Law, Title 18,

chapter 47.
DIN EN 10204:2005 3 1 Cervificate

General Statements

TESTING WAS PERFORMED AT THE FOLLOWING LOCATIONS

BN = ATT-ALLEGHEMY tuDiuM: 100 mivar Road; srackenridae, pa 15014

TC = ATT-ALLEGHENY LUBLUM; 1300 Pacific Avenue; Natrona Heights, PA 15065
WARNING: Processing that makes fumes, dust, or solutions may cause lung disease. Please sea MSDS
for further information which has been supplied to your Purchasing Department. For an additional
copy, please refer To our web site at www alleghenyludlum.com/pages/assi stance/MsDS , asp.

For access to online certifications of Test, please register at www.alcextra.com.

The abave is a true copy of the data on file. The material and tast results conform to the sales
contract and speci fication(s) as set forth in ATI Allegheny tudlum's order acknowledgement. This
certificate of Test may not be reproduced except in full without the written authorizatien of the

comparny .
AT Allegheny Ludlum's website contains a Tisting of material produced, general technical and

contact information, and current qualiTy and company acereditations including but not limited to
150-9001, As-9100, Nadcap, and ISO/IEC 17025  Please visit us at www.alleghenyludlum.com.

Page 3 Of 3 AL€¥ao  03/06/301F 13:38325

P.O.% : Z 5280
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a

NASY NORTH AMERICAN
STAINLESS

METALLURGICAL TEST REPORT

6870 Highway 42 East
Ghent, KY 41045-9615 -
(502) 347-6000

. .
o3 . Mail To: Ship Tos .
Certificate: 805848 02 /O oars semvice cenrer ALRO METALS SERVICE CENTER bDate: 1/30/2013 Page: 1
ALRO GROUP CUSTOMER PICKUP
Customer: 0570 010 P.0O. BOX 927 1800 WEST WILLOW BT. Steel: 316/316L
JACKSON, MI 49204-0927 LANSING, MI 46915~1498 o
Finish: HRAP

Your Order: 8771930

D T DE 54 H

STAINLESS STEEL PLATE, HRAP; UNS J1i600/31603

ASTM A240/11b,A480/11b,A666/10;ASME SA340/11a,SA480/11a, SAE66/11a
CHEM ONLY ON FOLLOWING ASTM: M276/10,8479/11,A484/11,a312/11
CHEM ONLY ON FOLLOWING ASME: SA312/11,S8A479/11

AMS 5507F/5524L X MRK;

NACE MRO175/I80 15156~3:2003 A, MRO103/07; QQS766D-A X MAG PERM
MIN. SOLUTION ANNEAL TEMP 1900F, WATER QUENCHED

NAS Order: AN 0550638 01

REMARKS::

Mat'l is Free of WMercury Contamimation. Ho weld repairs.
EN 10204:2004 3.1; RoHS 1 & 2 Compliant

Material is Free of Radioactive Contamination

NAS Steel Making Proceas: EAF, AGD, & Cont. Casting
Preduct Mfg.by a Quality Mgt.Sys. in Conf. w/ISO 5001
*Melted & Manufactured in the USA; Mat'l is DFARs Compliant

Corrosion: ASTM A262/02aF; 1890Bend-0K

— Product ID # Coil # Thickness width Woight  ~—==-eao Length~==w--- Mark Piacos ®DP # h
P 0SF3Aa4 AA * OSF3A4 AA 1.9999 60.0000 8,720 PLATE 240.00 y: 1 18620220 MILL EDGE
CEHEMICAL ANALYSIS CM(Country of Melt)  ES(Spain) US(United States) ZA(South Africa) JP(Japan) Chemical analysis per ASTM A751/08
HEAT M cC % CR % cu % MN % MO % N % NI % P % g %
F3ad s .0233  16.6200 . 4945 1.4920 2.0240 -0438  10.0300 . 0355 .0010
85I %
-3050 , ;
L PO :23227-00
.- 2
MECHANICAL PROPERTIES JOB : 2/3R 000 ENG: £cf5
[ 14 .
o i UTS .2% Y$ ELONG Hard R of A ITEM : \_uN\m\\_. )
Product ID # Coil ¢ c r KSI RSI %2 RB %
05F3A4 AR O5F3A4 AA FT 87.64 49.88 64.15 81.00 73.06
%\ﬂo STEEL/METAL =2
RTOBE82895

e

NAS hereby certifies that the analysis on this certification is correct. Based upon the results and the accuracy Technical “\\H\u\Hn\\\\\ \\ﬂw w

of the test methods used, the material meets the specifications stated. These results relate only to the items Dept. Mgr.

tested and this report cannot be reproduced, except in its entirety, without the written approval of NAS. ERIC HESS 1/30/72013




S
Acciaierie
Valbruna s

38100 VICENZA {ltalg) Vaale dolla scienza 252
Stab 39100 BOLZANO (izla) Via A Voha 4
Cllenta / pasaw Purnis S

VALBRUNA STAINLESS INC

2400 TAYLOR STREET WEST

46801 FOAT WAYNE [N 45801 US

Frocuttiors ACCIAJERIE VALBRUNASP A

Harstelior vl i

Stto d formtura Annealed COLD PROCESSED
Usfarxustand Dalthwiry dtate/E al da bemlsan

Specifiche

srtamanngen / Requrements | Eng noss

V810 316/316L AGF

AMS-QC-S 783 B 1168/316L ACF
ASME SA276 2010 S531600/03 A CF (2)
ASTM A182 2011 531600/03 A (5)
ASTM A2786 2010 S31600/03 A CF
ASTM A370 2017

ML S-8682 B/ 316/316L

(D) SEG 1| PT A 2010 EDITION

A

AMS 5848 K 531800 A
ASME SA182 2010 S31600/03 A (D)
ASME SA320 2010 BEM @)

ASTM A193 2011 B3M (g)

ASTM A314 2008 S31800/03
ASTM A473 2001 S31500/03 (8)

Avviso di Spedizione D-VI12002456

‘Linlorsnre QaPanidng

£ L

Ordine nr 32288 STOCK CAROL STR
Aarrerande

= ]

o

Tipo of Elaberaziene E+AQD

NACE MRO175 2003 531800/03 (4}
{0) Far preducts machined d ractly from bar rafar to ASME SA478

{1) Chemical analysis oniy

CERTIFICATO DI COLLAUDO
ABNAHMEPRUEFZEUGNIS
INSPECTION CERTIFICATE

CERTIFICAT DE RECEPTION

EN 10204 (2004),31

Cartdicato nr MEST150930/2012/
Prutung/t euExnsl

Conferma ordine nr EI12000613
WirrkaOu Orders/Raf

Marchio di Fabhrica

v

O

Punzana de! Coflaudatore
Sampeide W rasachverctingy
hepacty  mampPolngo d Tusssyss

AMS 5653 F 531803 A
ASME SA103 2010 B8M {1}

ASME SA479 2010 S31600/03 A (4)
ASTM AZ62 2010 PRACTICE E
ASTM A320 2011 BSM (1)

ASTM A479 2011 SHE00/03 A

PJ gec BT A 010 Egg:gﬁ 3) SEC ILFT A 2010 EDITION
2) SEC I FT A 2019
(3} Chamlcal anaiysis crly et efor o ASTM A47E §g§ SECIIPT A 2010 ED{:’ION ARECEI VED at
5) Fot cts mechined directly trom or to A Cham naiyals on iFi
H Che?nlcal analysls only Y (8) Chamical :nalysb anly iro Potterville
(8) IS0 15156-3 Tec comygandum 1 2005/02/15 & 2 200589/ MAR 0 6 2012
Quaitd T 316L
W ramdlGrda/huants
Marca APML Punzanatura 316/316L OY e
MerinbacaichrnglmncManie pod — _
Pos nr Oggatto Dimanslonl in Toleranza Lunghazza [n Golata Pazz Feso LB Loto nr
Pos nr Clagariitand T lerane Lﬂm ﬁﬂm w‘ m m
w:'."p':n ‘6“’3:";“;,':’5.,3“. E‘..':&.? Totorna Longe: Cou bo Ploce Pod xm
{0010 | Square 12500 % 1 2500 484 09 1497151 252103 15 B84 115103480
TEST ALLO STATO OI FORNITURA
T m  daivery mnaifon  Priletung auf Bofutbaral mprod ko 1t latard foumin Prv baschr o rmar falaslcom  megado
Provetia/moes Porx | Sngrvamante | Snervamento | Reslstonza Allungaments Strizione Rasillenza Durszza
TEST ociyralgeest F = :;:d-h: - P i o mm Mw v ﬁ'
e = Rp0T% Rm E4a RA HB
mm ' kal (X3} ¥ ¥ A
Valen richiost 1 min 30 75 30 50 140
e max 235
Al 125 68 1 L 70 101 47 68 | [ 228 | |
TEST min | max !
A |Grain size for ASTM E112 b 5
Reabrgitudinaloling T o
Machanical proparties according to ASTM A370
Analisl chimlca
Ch muche i imilg
Colats ea il 125 18 50 200 1000 9020 1
SehmalrwToulba | M 0000 |100 200 1800 300 £ 00 14 60 o040 @030 0100 ;
G/ S1/ 'Mn/ [ Cr/ |[MoA|Cu/ | Ni/ P/ 57/ N/
252103 [ 0013 | 038 139 | 1887 | 205 040 | 1003 | 0029 | 0029 | G068
Produced without class | | Ozone deplsting substances
Solution haat teatad free from continuous carbide network
Annaaling tempearature 1940 F for 1 hiwater
Micro and macro eteh test OK
intgrgranular corrosion test par ASTM A282 pract E ok
Vlcenza 25/01 H2 / dar Warkssachverstanaig: ‘orkg inspoctor/ L agent o' using P
agina 1di12
vocwos ALRO STEEL/METAL M Rizzo
{hiod. MCEZ) ]
RTBE598B69
‘Puo-'# : O Z?)i'z:’) - w
. e
JoB : DL  ENG: S

ITEM

{2 -e\




3
CERTIFICATO DI COLLAUDO
ABNAHMEPRUEFZEUGNIS
INSPECTION CERTIFICATE

Acciaierie R
Valbruna s;» V' .oosees, RN to20a (2008) 31

36100 VICENZA (ftaha} Vials dalla semnza 25zt
Stab 39100 BOLZANO (ltaha) Via A Volta 4

Clontd / BestrienPurchase £3
VALBRUNA STAINLESS ING fyviso d| Spedizions D-Vi12002456 Gertiieato e MEST150930/2012/
2400 TAYLOR STREET WEST
48801 FORT WAYNE IN 46801 US Confarma ordine nr EN2000813
WarkatOu Ordec® Fir
Produttora ACCIAIERIE VALBRUNASPA Ordire nr 32268  STOCK CAROL STR
Hbctxie el BastaliYou erdar/Command Marchio di Fabbrica
Zsich  doa Lt mwericss
Trad mask
Sigledatl na pmaytios
State o forniture - Annpaled COLD PRCCESSEDR Tipo ol Elabarazions E+AQD
LarmsanDadvary memam da bl -— a Funzane dal Callaudatore
Srirng Ak W ricisactverstingg
Inspecto aampFolge € § A
Matanal 1 DFARS Compliant
Sano statg soddicfatte Wito lo oordlzlunl richlesto Controllo antimescolanza OK [» visivo a di! Ional cdlista ia esigenze
Dio geataks  Anforderung lfrdll.khga v chew
o atadal has bos with leitlng partormed OK Visual rpactl — end dmandle a) checks ssgstactory
s moteris] & até fouvd conform oy mdigences Co roie nimalangefal o, Contrdl wsu | ot dmensicns sofisfelaan

Melted and manufactured In Italy No welding or weld rapalr Matorlal free from Mercury contamination

We daclare that the finishad product ks checked for radicaciive comamination through Portal System when it leaves the production plant

Tha Quaiity Managament System is Cerlifiod ace Pressure Equipment Directive ([97/2%EC] Annax 15 4 35y TUEV and LLOYD S

Any act of tamponng modification alteration counterfeling and/or fatsiication and/er any other action which modifies the contents of this test certficate shall constiuts a violation

of applicable civil and eriminal laws Acclalerie Valbruna ghall protact is righis and Interesta before any compatsnl court authority and Jurisdiction

Thae supplied product conforms to requirements expressly requasted by the purchaser and conformis to fequirements specified by certified norms and standards  Sheuld the

product be used for mare savara critical and/ or In any case different applicationa than those the material la genserally Intended for any differant and/or supplementary

gqnilr:rzams shall b specifically domandad at least, upon order of the Product by the Purchaser Acclalaria Valdruna SpA shall not be respansiole for any impreper usa of the
rGouis

JOB : A\>T  ENG: ELB

r
" e d stabliimento / der hvorstdndigefWarkg msp /L agentd vsing
E Vicenza 25/01/12 Pagna 2612

iwndmﬂ)




Z10Z/50/7 SSEH OI¥d™ o
-18 +ade wor pajels suoiteaifoads syl 8198 |etia)etu
w e a \(\“H“. " TICed TEIYUOSL oL} pue 1994102 S1 UCHEIJSO S|} Lo SISAjRUR 3y} 1eY) say|Lia0 Agasay SYN
TO0f B 1051 ¥ widdi o)
PSTAZPOa1 N o a . |
IpONE T oo gor
Sl roe |
WLIWMFILS QWY
O LT*L9 Q0°%L B6°T9 Z9°Gy GL°9B I 4 Yav¥ 8d6HSD WAY BAEHSGD
% a3 wZ~% sy sy =< ° # ITOD # dI 3ompoiag
¥ 3o u PX®R  DNOTE 35X %Z° gn Y ° :
. °? 1 y
SHILEEIA0¥Md TYOINVHOENW
4 =
SZEE"
1s
01006 " oLED” S000°DT  POVO- S000°2 0515°T pLTS” OL¥S"ST  8STO" sn BI6H
s d IN [ Ol MW no O o o . LVEH
(veder)gr (eppy yinos)yz (seieis peyun)sn {ueds)sa (e 4o Aunoa)ND STSXATITVYNY TY¥DTI E TIHD
— T 5 00°0ZT FIVId OTL’€E 0000709 00SL°T vav¥ 246650 = way ewmmmc g
F Ae00Td I e YasueT—-—~———- USTeM  YIPTM  SEeWM{OTYL # TToD # QI 32npoxa h

IURTTAWOD BPWIQ BT T.IWH f¥YSO YUY UT POINIOWINTEW ¥ POITOH
T006 OSI/a "JUOD UT 88 3B8W KarTend w Ag By 3onpoad
Burjsed *3JUOCD ¥ ‘AOY ‘AYE 18800014 BUTHVH TO93S SYN
UOTIVUTWRIUCD SATIIROTPEE O 901f 8T TRTISIVH

ueTTdwoD SHOW ¥ PpUOD JIEQLSDD 1€ TOOZIWOZOT N

"satedex pTes ON ‘UOTIRUTERIUL) AINOIVN IO 06II BT T.,3%=H

FSMAVYRENM

QEHONEOD WELYA ‘40061 dWEAL TVANNY ZOH&...D_.HOW "NIN

RYgd BVH X ¥-a99Ls0D {L0/€0T0MW Y €00P!E-9STST OSI/SLTOMH SOWN
IR X MPETSG/ALOGS SWY
TT/6LYYS TT/CTEYS EWSY SNIMOTIOL NO EINO MAHMD

TT/ZTEY/TT/PePY TT/GLYY QT/9LTVY HILSY ONIMOTIOL NO ATNO WIHD
WIT/999VS "RTT/08YYS ‘BTT/0PTYS ANSYI0T/999W qTT/ 08V /ATT/OPTY WISV
€09TE/QO9TE SNO {SvHH ‘ALVId THIALS SEAINIVLE

¥O~PUSHOST fARZO/ZITV KISY IUOTHOIIOD PO ZTLEZTSO NW $AIVPIO SWN S8YEYTE uuanuo InOR
IYITUT
anm FHSTORS PELEY IM ‘IIOULEC PEZEY IN ‘LIOWIAT :
2 ZONFAV QOOMYEHS T8E8T FONIAY QOOMHEHE THHEST t 20T
oTe/9TE FTROIN aN1oLd WARGLSND aN1DId YANOLSLD LLO OLSO leoumﬁ.u
T :efega  ZTOZ/S0/¥% :eama YAINED FAIIAWIE mqm_w.maa %ﬁ HEINZD EDTANAS madu.wﬂz Mwwﬂ PO 9BTOTL:93wOTITAIOD
0009-L¥f (20S) SSAINIVLS
S196°sP01P AN 1UaYD) LIOdEE LSHIL TYIIDUNTIV.LIARN

Isey TP AeMUSTH (489

R ——

NVOINANY HIMON %_\2




. . 6870 High 42 F
NASY NORTH AMERICAN METALLURGICAL TEST REPORT et Ry 41043 s

STAINLESS (502) 347-6000 |
o ¥ — P— — 1
e R Mail To: Ship To: " 4

Certificate: 812039 10 1o METALS SERVICE CENTER ALRO METALS SERVICE CENTER Date: 2/20/2013 Page: 1

ALRO GROUP CUSTOMER PICKUP
Customer: 0570 014 £.0. BOX 927 . 5855 ALRO DARK DRIVE Steel: 316/316L

JACKSON, MI 49204-0937 POTTERVILLE, MI 48876 o

Finigh: 48

Your Ordex: PVBS816028 NAS Order: AN 0553881 01 Corxosion: ASTM A262/02aE;180Bend-OK
PRODYCT DESCRIPTION: REMARKS:
8/8 SHEET, C.R. ANNEALED & PICKLED; UNS 31600/31603

Mat‘’l is Free of Mexrcury Contamination. No weld repairs.
ASTM A240/11b,A480/11b,A666/10; ASME 8A240/11a,8A430/11a,5A666/11a EN 10204:2004 3.1; RoHS 1 & 2 Compliant

CHEM ONLY ON FOLLOWING ASTM: A276/10,A479/11,2484/11,A312/11 Material is Free of Radioactive Contamination
CHEM ONLY ON FOLLOWING ASME: SA312/11,sSa479/131 NAS Steel Making Procvesns: BEAF, AOD, & Cont. Casting

AMS S507F/5524L X MRK; Product Mfg.by a Quality Mgt.Sys. in Conf. w/IS0 9001
NACE MRO175/I80 15156-3:2003 A, MRO103/07; QQS766D-A X MAG PERM

*Melted & Manufactured in the USA; Mat‘l is DFARs Compliant
MIN. SOLUTION ANNEAL TEMP 1900F, WATER QUENCHED
Product ID # Coil # Thickness width Weight  ——--——w- Length=== =« —— Mark Piocers EDP §# d
DE1231 * D4F2ME6 B .1200 48.0000 5,140 SHEET 96.000 11 33 29208410 : b
N
CHEMICAL ANALYSIS CM(Country of Mett) ES({Spain) US{United States) ZA{South Africa) JP{Japan} Chemical analysis per ASTM A751/08
HERT 2L C % CR % CU % MN % MO % N % NY % P % g % m ]
F2M6 us .0173 16.7380 <4370 1.3820 2,0210 L0463 14Q.0070 . 0380 .00%LB

s % AN

\ .3300 \ A7 |

N7
MECHANICAL PROPERTIES \@ o cay
4 1 a . 7 o . )
. e i UTE -2% Y8 ELONG Hard Tail / %% ™
Product ID # Coil # « r KS8I RST %=2" . RB Hard )
DE1231 04F2M6 B~ F T 92.90 50.83 47.04 B4.00  83.00 ETAL S
R o . ALRO STEEL/M
gy TR
JOB : 32000/ ENG: £
5.0 2 RTOS9EG78S
| ITEM ;_ /0O _
NAS hereby certifies that the analysis on this certification is correct. Based upon the results and the accuracy Technical __ ="""_ = -
of the test methods used, the material meets the specifications stated. These results relate only to the items Dept. Mgx. :

tested and this report cannot be reproduced, except in its entirety, without the written approval of NAS. ERIC HESS 2/20/2013



- 6870 Highway 42 East
NASYJ NORTH AMERICAN METALLURGICAL TEST REPORT Ghent, £Y 4f04s-9_615
STAINLESS (502) 347-6000
Py N Mail To: Ship To¢ . .
Certificate: 812039 10 ALRO METALS SERVICE CENTER ALAO METALS SERAVICE CENIER bate: 2/20/2013 Page: 1
Customex: 0570 01d 2.0, BOX 937 5355 ALRO BARK DRIVE Stesl: 318/3160
JACKSON. T 49204-0927 POTTERVILIE, MI 48876 .
Figish: 2B
Your Oxrder: PV8816028 NAS Order: AN 0553881 01 Corrosion: ASTM A262/03aE;180Berd-OK
—————
® €T DESCRIPT : REMARKS :
S§/5 SHEET, C.H. ANNEALED & PICFLED; UNE 31600/31603 Mat'l is Free of Morcury Contamination. No weld repairs.
ASTM A240/11b,A480/11k, AG66/10;ASME SA240/11a,5Ad00/11a, SA666/11a EN 10304:2004 3.1; RoHS 1 & 2 Compliant
CHEM ONLY ON FOLLOWING ASTM: A276/10,Ad75/11,Ad84/11.2312/11 Matorial is Free of Radioactive Contamination
CHEM ONLY ON FOILOWING ASME: SA312/11,5AR475/11 MAS Steel Making Process: EAF, AOD, & Cont. Casting
AMY 55D7F/5524L X MRK; Product Mfg.by a Quality Mgt.Sys. in Conf. w/IS0 9041
HACE MRU175/IS0 15156-3:1003 A, MRO103/07; QQS766D-A X MAG PERH wMalted & ManmuFactured in the USA; Mat‘l is DFARa Compliant

MIN. SOLUTION AKNEAL TEMP 1500F, WATER QUENCHED

Broduct ID # Coll 4 Thickness Width Welght ------—— LOnthe o am Mark Pioves EDP #

DEizil * 04F2ME E 1200 48.0000 5,140 SHEET 96,000 i1 33 29208410

CHEMICAL ANALYSIS CM{Country of Melt) ES{Spaln) US{United States) ZA{South Afrlca) JP(Japan) Chemicel analysis par ASTM A751/08

s ~
HERT o c % CR % o % MN % MO % H % NI % P % g %
F2ME us .0173  16.7380 LA3T0 1.3820 2.0210 .0463 10,0070 .0380 0018
51 %
3300 -

..

MECHANICAL PROPERTIES

4 1
o 1 U8 2% Y6 ELONG Hard rail
Product ID # Coil # ¢ ¢ ESI RII it RE Hard
DE1231 0dFIME 2 #r 9290 50.83 47.04 B4.00 83.00
ALAO STEELMETAL
RTOGO66785
L J
NAS hereby certifies that the analysis on this certification is correct. Based upon the resulls and the accuracy Techuical __="7_ == =
of the test methods used, the material meets the specifications stated. These resuits relate only to the ifems Dept. Mgr '3 = ;7”‘“—’
RIC HESS 20/2013

tested and this report cannot be repraduced, except in Its entirety, without the written approval of NAS,

P.os ;. 23260
Jo8 ;A3 pue, CCO
yTEM :_ [5-01

.
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i NORTH AMERICAN STAINL ESS

NAS, METALLURGICAL TEST REPORT cs70HIGEWAY 42 EAST
GHENT, KY 41045
6870 HIGHWAY 42 EAST
sgs . Mail Toi ghip To: . N

Crrtificate: 817685 1 | ocwrcs stezn & Anmmst co. LIEBOVICH STEEL & ALUMINUM CO. DPate: 3/12/2013  Page: 1
Customer: 002985 99§ CUSTOMER PICEUF - flat products CUSTOMER BICKUP - flat products Steel: 3163161

808 TNIN RATL DRIVE : ‘

B0l TWIN PALL DRIVE
MINCOKA. I 60447

5279990 \,«

Your Order:

NAS Order: IN 0164219 01

INOORA, IL 60447 P .
H : Finish: 1

Corrosion: ASTH A262/02aR;180Bend-0OK

DRODULCT DESCERIPTIGH:

STAINLESS STEEL PLATE, HRAYP; UNS 31600731603

ASTM A240/11b,A480/11b,A666/10;ASNE SA240/11a, JAL480/11a, BAG66/11a
CHEM ONLY ON FOLLOWING ASTM: A276/10,Aad47%/11,24384711,A312/11

CHEM ONLY ON FOLLOWING ASME: SA312/11,SA479/11

AMS 55077/55245L X MRK;

MACE MROL75/XZ50 15156-3:2003 a, HROLG3/07; QQSTSED~A X MAG FERM
HIN. SOLUTION ANNEAL TEMP 196JF, WATER QUENCHRD

Material meets the requirements of ASTM A240/08

REMAREKS:

HMat‘l ia Frea of Marcury Contaminatiop. No weld repairs.
EN 20204:2004 3.1; RoHS 1 & 2 Compliant

Material is Frea of Radioactive Contamination

WAS Steel Making Process: EAF, AOD, £ Cont. Casting
Product Mfg.by a Quality Mgt.Sye. in Conf. w/IS0O S0DL
*tlalted & Manufactured in the USA; mat’l is DFARs Compliant

[Product ¥d Piated Skid § Thickness Width weight  -—------ Length-—-—--- Mark Piecas Commodity Coda 1
QlF3A2 BB 01¥3A2 BR 1.0075 60.000¢ 4,250 PLAIE 240.00 1 1 is0n240 J
..
CEEMTICAL ANALYSIS CMCounyofMelf) ES(Spam} US{United States) ZA(South Africa} 1P{Japan) Chemical Analysis per ASTM A751/08
(HRAT M ¢ % CH % co % N % O % N % NI % P % 3 % )
F3n2 Gs ,0211 16.7195 .51315 1.4530 2.0445 . G426 10.0400 .03865 L0013
8I %
3170
L J
MECHANICAL PRQCPERTIES
ay
( 1 a
Product Idf plated = i WIS .2% YS ELONG Eard R of 2
e ST HWST %-27 RH %
GIF3A2 BB 01F3A2 BB FT §7.84 43.37 52.50 80.00 69.30
J
\
B

P.O.#

JoB
JTEM

NAS hereby cemr s that tha analysis on this certification is correct,. Based upon the resulls and the accuracy
-+ mad e mmteriab mants the speeifications stated. These results relate cnly 19 The items

Technical éf:_c:r—v - L )

Dept. Mgr.

232 A0 ENGECO
2 Joo=0)




& Liebovich Steel & Aluminum Co
216 Prosion Strect Material Certification
g Cover Sheet

815/987-3200 Fax:  815/963-37350
300/892-2981

INC &/06/13
1:44:36

For. MEYER TOOL & MFG,
Email: bernadette@mtm-inc com

Product Iinformation:

Ttem Description: PLT STAIN T-316/3161. A240
1 X6" 0D
Purchasc Owder; 023477-00

Customer Part #:

Heat Namber F3AZ - 1 Piece
Coil Number:

Tag Numbcr:

Production Order#: 1715732/1

This document serves as reference between the above order and atiached
information as supplied by the material vendor and/or manufacturer.

Authorized By:

Quality Manager



